
~ r._ A O 3 6  801 METCALF AND ‘DOT INC BOSTON MASS F/S 13/2
WASYDATER ENSINCERINS AND MANAGEMENT PLAN FOR ‘OSTON HARIOR — ——ETC flu
OCT 75

UNC LASSIF IED P4.

M UU
_ •I
_ _ _  

U~~~~DU _
__

__E:DW

~

i_



. RI1STfl~ !ARBOR • 

~AST ERN JASSACHUS[TTS METROPOLITAN AREA)
EMM~ $TUDY.

-V0
© 1ECHNICAL~pATA~~~~~~~

1
~~ €~. ~~

x’ \j ~~~AN STORMWATER MANAGEMENT,.-
~~~~~ -

~~~~ -

~~~~~~
-a _..- . .~~~~~~~~~ _ -~~cq

~~ _-_
~~~~~~~1lI —

C,, —— I ~~~~~~~~~~ ~~~~~~~

• r _ •~_~~~
z
~

~~~~
I 

. 
~ ~• 

______ :,

•
• r  .

_ _ _ _ _  
0 ?i Q~. o

.~~J

’

,o ~~~~~~~~ 
C T Z ~~~J ‘° ~~~ ~~ ‘ __

~\

~~~~~~~~ 

- — 

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ p.zmlt Iully ).qthl. NFOdUc
[...]
August of 1969 were 13, 6 9 , and 4.8 cfs, respectively.

In assessing the effects of stormwater overflows
from the Oakland and Berkeley , California, area on San
Francisco Bay, Metcalf and Eddy, Inc. (16), reported
that although dissolved oxygen was depressed by over-
flows, the average DO levels were well above the mini-
mum objective of 5.0 mg/i during the rainy season.
Only localized and short-lived DO levels below the
minimum DO objective were noted during the rainy season .
Coliform bacteria after an overflow event were found to
produce a concentration above the selected objective
(total coliform MPN not higher than 1000 per 100 ml
more than 20 percent of the time in a 30-day period)
for approximately 2.6 days after each overflow event.

These studies add emphasis to the argument that
stormwater runoff can cause problems in receiving waters
which can not be ignored.

Stormwater Collection and Treatment Problems

Whereas conventional wastewater treatment is based
on comparatively steady state conditions, stormwater

45

A _ 
- 

_

~~~~
- ~~~~~~~~~~~~~~ ~~~~~~~~~ 

-- 

:‘..T-:- ‘.
~~~, 

-

~~~~~~~~~~~~~~ ~~~~~~~~~ 
-
~~~~



44

treatment must adapt to intermittent and random occur-
rences. Flow and quality characteristics are subject
to high variability over short periods of time. Peak

• flow rates may equal or exceed 50-100 times dry weather
* flows from the same area. Thus , facilities must either

be exorbitantly large or supported by equalization stor-
age.

Many studies involving the hydraulic characteris-
tics of urban storm runoff have shown the difficulty of
collecting stormwater in sew~’.rs and the necessity ofoverflows . In Detroit , Mic~ igan , Palmer(5) found that
no satisfactory reduction in the number of storm over-
flow occurrences can be made by any reasonable increase
in interceptor capacity . In Boston , Massachusetts,
McKee(6) found that stormwater runoff was equal to the
dry weather sanitary sewage flow when the rainfall  in-
tensity was about 0.01 inch/hour after impervious sur-
faces were wetted. He estimated that with combined
sewer interceptors designed to collect flows as great
as 9 times the dry weather flow, 82% of the incoming
sewage would overflow from storms of 0.5 inch/hour.

Because of the high flow rates which can occur,
transmission facilities costs can be very high , con-
straining options for centralization of treatment faci-
lities. These conditions often necessitate the use of
treatment sites in prime real estate areas. In many
cases treatment facilities must be kept simple , compact ,
and attractive to the surroundings. In addition , be-
cause storm occurrences may occur with little advance
warning and at any t ime , day or night , weekdays or week-
ends, automatic operational control is required . Treat-
ment effectiveness is largely dependent upon facilities
which will not be rendered inoperative by scum or debris ,
but can come on line instantly and self-adjust to changes
in flow and concentration of pollutants.

- - 

- 46

- - ~~~~~~~ ,.-
_
. —•Ia

~
— - —..;---

~
•
~~~~~

s
~~ ~~~~~~~~~

~~ , •~~
-‘

~~~~
, -

~~ ~~~~~ ~~~~~~~~~~~~~~~~



1W

The collection and treatment problems associated with
combined as well as stormwater runoff flows as described
above make treatment decision choices difficult. The
complete separation of sanitary and storm sewers by it-

• self, will not provide the solution for pollution con-
* trol of surface runoff. It will be necessary to treat

both sources of pollution in ways which are as cost—
effective as possible.

TREATMENT OBJECTI VES AND METHODOLOGY

The necessity of storinwater or combined sewage
treatment facilities to be able to treat and/or handle
flow rates ranging from zero to rates far in excess of
the treatment plant’s capacity requires that treatment
objectives be established. Lager(17) has developed a
decision matrix system which acts as a guide to the
design engineer and assists him in the selection of
those processes which will attain the objective or goal
desired. Figure 2 shows the treatment design matrix.
The repeated “Bypass” notations on the figure indicate
the option to end the treatment sequence at any level
and/or skip intervening levels depending upon treatment
objectives.

Level 1

H The first—level decision sets constraints on the
flow rate that is to be processed. The use of storage
is the most cost—effective means available to the design
engineer for reducing pollution resulting from combined
sewer overflows and for improving the management of ur-
ban stormwater runoff. It is the best documented abate-
ment measure in present practice. Concentration devices (18)
typified by the swirl concentrator, split the runoff into
a low volume concentrate stream and a high volume rela-
tively clear stream.

47

_ _  _ _  _ _  _ _ _ _ _ _  _______

- -  - 

~~ 
‘
~~~ ~~~~~~~~~~~~~~ - ~ ‘~t~~~~L~ ’\ 

-



c n-I
0 ) 0  ‘00)  -1-) 0)
4J .4 0 0 )  n-4~~~, ‘0 4) -.4 0) ‘O W  ~~~)- 0)

D’. UI o~~ 0) 0)o ii O W  -‘-4 4) 0)
“~~ .C4) ‘-4 0 ~~~‘O ‘0 n - I U O 4 )4 ) 0 0 )  u.n-I 0 0  S W  Q~ (44 0) ~~‘~~ I U ‘-4 ‘~i •.-4 -‘-4 -‘-4 1.1 .c ~-I >1 ‘4-4 -a-II~~c_ 4 ~~~ ~~~ U E-i ~I-I~~~~ 5 n-44)

~~~~~ 14 U)
r~ 0
‘.—~~~4 ‘4 _ _ _ _ _ _ _ _ _ _ _ _0 ’4-4

-r’. 0
‘0z

-‘--I
0

-i-I
O r-I 4)4 -a-l W b’. 50  u4)
0 ) 5 0  -‘--I -14) U)
.c .1•.4 — 0 ’ 0  U)
4) 4) 41 0)4) ‘0 -‘-4 ‘00)~~~~U -41 0) 0 Q~~~~Q) ~ 4) -i-I --I >., N -i-I

I 
°f 

~~~ 
_ _ _ _ _

-4 4 I0
4)

F-’
0b’.D’. ‘0 0 -a-I* 4 ~~I -~~ •rI 4-1 H

‘-l •rI ~ U 41 ‘0
~~~~~ r4 U) )C ~~~Qa U 0) 14U 5--I E 0) 

~ 0 1-i a-I 0)4 ) - S  S -i-’ c .QO  ‘ cr 4 ‘04) ~~~ -.~ p c o  c 140) ~~~~ p.4) 0 4-) .)~ >‘. 5 ,’_I 0 S P a  )i Z

! 

~~~~~ 

i :

9 1-i U 
~, ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~5 4) 0 50  .~~ 0) ~ Cl

______ 

~~~~~~~ I

48 -

U)

________

_ _ _ _  
_ _ _ _ _ _ _ _  - - 

~~~~ -

- .~ • ~~ -~~~ —
~~~

- - — 
~~~~~~~~~~

— -~nw- - - --—-— - - -
~~~~~--~~~- —

- 

‘
~~)~~~~~~~~__ 

‘~~ 
‘ 

‘-
—•.—-

~~~~~~
-•— ‘

~~~~ . ‘ ‘T ~~~~
’.’ ‘~~~~~~~

‘
~~~~



Level 2

• The second-level decision offers a modest upgrading
of the waste flow where screening/straining devices may

• vary from bar racks to drum screens to microstrainers.
Table 9 lists the common screen/strainer sizes and typ-
ical removal efficiencies. Bar screens are used as pro-
tection devices for pumps and other equipment; fine
screens have been used effectively as pretreatment de-
vices; and microetrainers have been used as complete
treatment unite and as polishing devicea(l9,20). Skim-

• ming is accomplished by use of submerged outlets or
elongated weire protected by baffles.

Level 3

Sedimentation is the most commonly practiced treat-
ment process in use for combined sewage(2l,22). Because
flow rates may vary widely throughout a storm , basin per-
formances are difficult to evaluate. In practice , moat
basins have a primary function as storage and a secondary
function as a disinfection contract dotention basin.
Treatment by sedimentation is practically incidental.
Peak flow-through rates are generally governed by dis-
infection requirements, thus overflow rates at peak
design may exceed 10,000 gal/sf/day , or approximately
10 times conventional treatment practice. Most storm
flows will load basins at rates of 2,500 gpd/sf or less.

5- Within this range, suspended solids removals can be
expected to vary linearly from 70% at 300 gpd/sf to 30%
at 2,300 gpd/af.

The dissolved air flotation process(23) can operate
effectively at high overflow rates on the order of 4,000
to 5,000 gpd/sf and can efficiently remove visible float-
ing matter. At these rates, suspended solids removals
are approximately 50% and BOD5 removals are 45%. Chemi-
cal polymer additions can improve suspended solida re-
movals by 15% but only 2% for DOD5.

-
‘ 

- 49

I
- -- ~
‘

~~~-~~ 1-5-_ -
~

__
~

-
~~ ~~~~~~~~~ - 

~~~~~~~~~~~ 
-
~~ ~~~~~~~

—

,

-

.

- 

~~~~~~~~~~



TABLE 9

SCREENING/STRAINING DEVICES

Clear Opening ~ypical Removals, %
Type Mesh Inches Microns Susp . Solids SOD 5

Bar
Screens - 3—1 — 1—5 1

Coarse
Screens — 1—3/16 — — —

Fine -

Screens 4—20 3/16—1/32 — 27 22

Micro—
Strainers 20—400 0.03—0.001 833—23 20— 80 Erratic

5.0

- -- ~~~~—--  - - - - - - 5- - -- -  ---

- ~~~~~~~~~~~~~~~~~~~~~~ 
~~~~~~~~~~~~~~~~~~~~~~ i~~c~~~



t

Level 4

High rate filters(24) have been studied extensively
on a laboratory scale for the treatment of stormwater
because of their ability to withstand the high varia-
bility of flow rates and contaminant loadings. In order
to attain the higher flow—through rates necessary to re-
duce filters to a feasible size, the media must be both
coarser and deeper than for conventional beds. Multi-
media beds are common. Loading rates from 5 to 20 gpm
per square foot with brief runs as high as 50 gpm per
square foot have been successfully attempted. Drasti-
cally shortened filter runs between backwashes and high
headlosses are associated with the higher rates. Sus-
pended solids remov~1s were found to be about 80% withoutchemicals and 95% with chemicals. BaD5 removals were
about 50% without chemicals and 80% with chemical addi-
tions. Pretreatment equivalent to Level 3 is required.

Biological processes including lagoons, trickling
filters, contact-stabilization activated sludge, and ro-
tating biological discs have been tested. All suffer
the common problem of maintaining an adequate and active
biomass between storms to support the high and immediate
needs during storms. Also, the shock loadings associated
with storm flows are highly disruptive to the biological
processes. Where successful, the stormwater treatment
facilities have been located adjacent to or within the
dry weather flow plants. Treatment efficiencies similar
to the high rate filters would be expected.

The use of chemicals to improve performance of the
above processes is questionable(25). In some cases, the
addition of polymers was fruitless because even though a
floc could be formed, hydraulic short-circuiting washed
it out of the basin before it could settle and be removed.
Likewise, the use of ozone(26) as a substitute for the

- 4 .51

- - ~~~. ~~~~~~~~~~~~ ~~~~~~~~~~~~~ 
-



biological processes is highly unlikely because rather
large and expensive dosage rates, up to 100 mg/liter ,
would be required.

Levels 5 and 6

Like most wastewaters , stormwater as also amenable
to nutrient removal alone or to the highest levels of
treatment, including carbon adsorption , ammonia strip-
ping, etc., where reclamation is anticipated. No large
scale facilities, however, are in operation upon which
to draw experience.

Level 7

Disinfection of wastewater is a major undertaking.
Providing and storing sufficient chlorine or hypochlorite
solution to treat peak storm flows at 6 to 25 mg/liter
requires tremendous quantities of the chemical. Two in-
stallations(27,28) have found it more economical to con-
struct their own chlorine generation plants rather than
purchase chlorine from commercial sources. The applica-
tion of the solution requires good flow measurement and
careful control. There is always the danger that a massive
overdose will occur. A 15-minute contact time is a de-
sired minimum and bacterial kills of 99.9% are common.
Dechlorination is a potential requirement in the future.

Cost Data

Because of the limited number of full-size installa-
tions and their basically experimental and demonstration
backgrounds, reliable cost data are not available. Table-
10 gives installed coats(29) that are typically represen-
tative. The costs are based on an ENR 2000 and exclude
land costs.

52

I~ ~~~~~~~~~~ 
- - -

~~~ 

. • ~~~: 
—~~~--~~~~~~~~~~~~



TABLE 10

COSTS FOR STORMWATER TREATMENT FACILITIES

(ENR 2000; Land Costs Excluded)

Peak Design Flow
Item 25 MGD 100 MGD

Bar Racks $ 189,000 $ 388,000

Fine Screens 457,000 1,826,000

Dissolved Air Flotation 2,060 ,000 7 ,624,000

Sedimentation Tanks 568,000 1,784,000

Microstrainers 761,000 3,044,000

High Rate Filters 882,000 2,233 ,000

Chlorine Contact Tank
& Equipment 227,000 662,000

53 .

-

~ 

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~.: •
- - • -

-

~~ ~~~
—-

~~~~ 
-

-

~~~~~
-
~~~~~~~~~~~

-
~~~~

----
~~~~



Other Stormwater/Combined Sewer Overflow Treatment Studies/
Proj ects

In 1964 the U.S. Public Health Service(30) estimated
that to provide complete separation of storm and sanitary
sewers throughout the country would range from $20 to $30
billion. Since storm sewer discharges constitute a signi-
ficant pollution load on the receiving waters , all storm
runof fs  should be considered for treatment . All proposed
methods for controlling pollution from storm runoffs  dwell
on some aspect of storage , and subsequent means of treat-
ing the stormwater. Methods proposed for storage and sub-
sequent treatment are quite varied . A few examples are
discussed below .

In Boston , Massachusetts , complete separation of
storm and sanitary sewer systems was considered infeasi-
b le(3 l) .  Chlorination of combined overflows in contact
tanks constructed at selected outlets prior to discharge
to nearby water courses was estimated to cost about $533
million . Construction of holding tanks and subsequent
disposal with the normal wastewater flow in the sewerage
system was estimated to cost about $814 million. The
least expensive plan was found to be deep tunnel storage
and subsequent disposal by an ocean outfal l  and d i f fuser
system. A 15—year frequency rainstorm of 24-hour dura-
tion was considered for design purposes.

For the metropolitan Chicago area, a deep tunnel
5- storage system consisting of conveyance tunnels and

5- . mined storage reservoirs , and subsequent treatment of
combined sewer overflows at treatment plants was found
to be the best solution for abating pollution from storm
runoffs(32). The complete separation and holding tank
concepts were found to be much more expensive. The deep
tunnel conveyance and storage system, est~,inated to costabout $1 billion , would serve an area ofc~~ square milesin the Lake Ca.1j~inet area. The envisioned 10-year program

11



would include the entire 300 square miles and the combined
sewer area of the Chicago area. The system ’s first stage
of development would have a storage capacity that would
limit overflow to the waterway to a maximum of only 25
percent of the total storm runoff in all but one storm
of the 96—year precipitation record.

Karl R. Rohrer Associates, Inc. (33) reported on
the feasibility of off-shore underwater temporary stor-
age of combined sewer flows in flexible tanks. A pilot
demonstration facil i ty was constructed in Sandusky ,
Ohio , where combined sewer overflows from a 14.86-acre
residential drainage area was directed to two 100 ,000
gallon collapsible tanks anchored underwater in Lake
Erie. The stored overflows were pumped back to the
sewer system after a storm event for subsequent treat-
ment. During one year of operation , a total of 988,000
gallons of stormwater overflow was contained and returned
for treatment. As constructed , the facility cost was
about $1.88 per gallon of storage capacity , however ,
future proj ections indicate possible costs of less than
40 cents per gallon.

Burgess and Niple, Lts. (15), in their study of the
various aspects of combined sewer overflows in Bucyrue,
Ohio, considered six alternatives. These alternatives
and their estimated costs are:

5- -.. (1) Complete separation of sanitary waste
and stormwater $8,800,000

(2) Interceptor sewer and lagoon system 5,220,000

(3) Stream flow augmentation 5 ,000 ,000

(4)  Treatment of overflows with a system
consisting of gravity interceptor ,

_ _ _ _ _  T~~’~~ ~~~~~~~~~ -r-~



grit chamber , settling tanks , chlor i-
nation facilities, anaerobic digester ,

• and sludge drying beds. (The treat-
• ment facil i ty would provide 1.5 hours
• of detention time for a 2-year , 1-

hour design storm) . 8 ,810 ,000

(5)  Chlorination of overflows with a system
consisting of interceptor sewers , con-
tact tanks , and chlorination facilities
capable of providing a chlorine dosage